Poulan 532140602 Manuel de l'utilisateur

Naviguer en ligne ou télécharger Manuel de l'utilisateur pour Tondeuses à gazon Poulan 532140602. Poulan 532140602 User's Manual Manuel d'utilisatio

  • Télécharger
  • Ajouter à mon manuel
  • Imprimer
  • Page
    / 15
  • Table des matières
  • MARQUE LIVRES
  • Noté4.6 / 5. Basé sur13 avis des utilisateurs
Vue de la page 0
Assembly
Operation
Customer Responsibilities
Repair Parts
532140602 Rev. 3 9.08.03 rad
Printed in U.S.A.
OWNER’S MANUAL
Model No. CR38C
Product No. 954 04 04-01
38 Inch Mower
Grass Catcher
WARNI
NG
D
o
n
o
t
o
p
e
r
a
t
e
mo
we
r u
n
le
s
s
c
o
n
t
a
i
n
e
r i
s
pr
o
p
e
r
l
y
i
s
n
s
t
al
l
e
d
.
C
o
n
t
a
i
n
e
r i
s
s
u
b
j
e
c
t
t
o
w
e
a
r a
n
d
d
e
t
ie
r
i
o
r
a
t
i
o
n
. C
h
e
c
k
b
a
g
f
r
e
q
u
e
n
t
l
y
. R
e
p
l
a
c
e
w
h
e
n
c
r
a
c
k
e
d
o
r d
a
m
a
g
e
d
. U
s
e
o
n
l
y
a
r
e
c
o
mm
e
n
d
e
d
r
e
p
l
a
c
e
m
e
n
t
c
o
n
t
ai
n
e
r
.
W
A
R
N
I
NG
D
o
n
o
t
o
p
era
t
e
m
o
we
r
u
n
l
e
s
s
c
o
n
t
a
i
n
e
r i
s
pr
o
pe
rl
y
is
n
s
t
a
l
le
d
.
C
o
n
t
a
in
e
r is
s
u
b
j
e
c
t
t
o
w
e
a
r a
n
d
d
e
t
ie
r
i
o
r
a
t
i
o
n
.
C
he
c
k
b
a
g
f
r
e
q
u
e
n
t
ly.
R
ep
l
a
ce
whe
n
c
r
a
c
k
e
d
o
r d
a
ma
g
e
d
. U
s
e
o
n
l
y
a
r
e
c
o
mm
e
n
d
e
d
r
e
p
l
a
c
e
m
e
n
t
c
ont
a
i
n
e
r
.
02
341
Vue de la page 0
1 2 3 4 5 6 ... 14 15

Résumé du contenu

Page 1 - Grass Catcher

• Assembly• Operation• Customer Responsibilities• Repair Parts

Page 2 - SAFETY RULES

10WARNINGDonotoperatemowerunlesscontainerisproperlyisnstalled.Containerissubjecttowearanddetierioration.Checkbagfrequently.Replacewhencrackedordamaged

Page 3 - TABLE OF CONTENTS

11TIPS FOR IMPROVED BAGGING OPE RA TION:Follow the mower operation instructions in your tractor owner's manual.When operating your grass catcher

Page 4 - BAG OF PARTS CONTENTS

12STORAGEWhen grass catcher is to be stored for a period of time, clean it thoroughly, remove all dirt, grass, leaves, etc. Store in a clean, dry plac

Page 5

13NOTES

Page 6 - ASSEMBLY

14WARNINGDo not operate mower unless container is properlyis nstalled.Container issubject to wear and detierioration. Check bag frequently. Replace wh

Page 7

15REPAIR PARTS/PIÈCES DE RECHANGEGRASS CATCHER - MODEL NUMBER CR38C / RAMASSE-HERBE - - NUMÉRO DE MODÈLE CR38CPRODUCT NUMBER 954 04 04-01 / NUMÉRO DE

Page 8 - No hardware required

2I. GENERAL OPERATION • Read, understand, and follow all instructions in the manual and on the machine before starting.• Only allow responsi

Page 9

3CONGRATULATIONS on your purchase of a new Grass Catcher. It has been designed, en gi neered and manu fac tured to give you the best pos sible de pend

Page 10

4GROUP "A"ASSEMBLYLOCATIONHARDWARE SHOWN ACTUAL SIZEBAG OF PARTS CONTENTSGROUP "B"GROUP "C"(4) Shoulder Bolt Self Tappi

Page 11 - OPERATION

5BAG OF PARTS CONTENTS (continued)GROUP "F"GROUP "E"CHUTELATCHASSEMBLYtoUPPERCHUTE(1) Screw #10 x 1-1/8(2) Washer 3/16 x 3/4 x 16

Page 12 - CUSTOMER RESPONSIBILITIES

6WARNINGDonotoperatemower unlesscontainer isproperlyisnstalled.Container issubjecttowear anddetierioration.Checkbagfrequently.Replacewhencrackedor dam

Page 13

70246202085ALIGNMENTMARKSCOVER SEAL02342 MOWER DECK BAFFLE (See Fig. 1)Use Hardware - - GROUP "A"1. Raise your tractor mower deck to its h

Page 14

802096FIG. 5END CAPCOVER ASSEMBLYSUPPORT POSTMOUNTINGBRACKETLANCED TABSBRACKETSUPPORT PINRETAINER SPRING MOUNTING TO TRACTOR (See Fig. 5)Use Hardware

Page 15

902102FIG. 9UPPER CHUTELOCK WASHERWELDNUTACORN NUTSPLITSPACERWASHERS3/16 X 3/4 X 16 GA.#10 X 1-1/8" SCREWWASHER3/16 X 3/4 X 16 GA.LOWER CHUTE#10

Commentaires sur ces manuels

Pas de commentaire